AGILE 501 H 3= B M

AGILE 50 PARTS LIST

FOREWORD

When you are going to order parts you may take this booklet as reference but
any differences please take the reality on vehicle as standard.

To find out the name, Item code or fitment you may check in the illustration

with the

size and appearance .Then with the no. in the illustration you will find

out the name, item code and quantity.

There will no notice to you ahead of any change of the information in this

booklet.




% &#. (ENGINE)

= H = D xR X E M e
No. Code name Chinese Description Q'ty
1 | QX-AG50-112 KL (139QMB) 50cc Engine(139QMB) 1




A/BE 2% A/B Cover assembly

13

6

3
d——
b~ 2
9 1 o —
\3 H l C 8 5/& R
= = B X B W ® L HE MR H=
NO. Code name Chinese Description Q'ty
1 139200001 AEE Cover A 1
2 139200002 B Cover B 1
3 139200003 R B Fan cover 1
4 139200004 %35 P Ring 1
5 | 139030011 7N AL ZE THNEAEME X 12 Hexagon bolt M6X12 2
6 | 139190014 | ZNAfVEEIEEFEM6 X 25 Hexagon bolt M6X25 2
7 139190013 D6 Clip®6 2
8 139200005 2L Lock cord 1
9 139010011 H BRETST4. 8 X 16 Self tapping screw ST4.8X16| 2
10 | 139200006 H B2 4TST3. 8 X 16 Self tapping screw ST3.8X16| 2
11 | 139200007 WAELK Clip 1
12 | 139200008 A5 28 Chain modulator cover 1
13 | 139200009 X B2 b Sk Plug of fan cover 1




SHLERK Cylinder head cover assembly

{11
\\ b3 —f—=F"- /,/
\ \
N 1\ B—7,
b 84y

F H = F &R B X &M e
NO. Code name Chinese Description Q'ty
1 | 139210001 7N FAVE 25 B AEM6 X 40 Hexagon bolt M6X40 4
2 | 139210002 Rk R RSN Cylinder head cover 1
3 | 139210003 TSk 55l RE L Snorkel fitting cylinder 1
4 | 139210004 i3k 5 % 45 P Gasket, cylinder head cover | 1
5 139210005 WA B Ventilate plate washer 1| e
6 | 139210006 AR Ventilate plate 1| e
7 139210007 HIRETST3. 8 X8 Self tapping screw ST3.8X8 4
8 | 139210008 1k mE R E AE Valve in pipe 1
9 | 139210009 ¥ Clip 1
10 | 139210010 ¥ Clip 1
11 | 139210011 | A#rks (=AM &K |Cylinder head cover assembly| 1

Parand

¥4




SEILEF— Cylinder head assembly 1

F #t = P X B W R X HEW g
NO. Code name Chinese Description Q'ty

1 139220001 7N AV 22 T R REMT Hexagon nut M7 4
2 139220002 P OTX 14 Washer ®7X14 4
3 139220003 STV g Retainer, valve rocker 1
4 139220004 SIRE Arm, Valve rocker 2
5 | 139220005 RUTIRERET Screw, lappet adjusting 2
6 | 139220006 B R BEMG Lock nut 2
7 139220007 BES VR In valve rocker axis 1
8 139220008 HEA T TR fh Out valve rocker axis 1
9 | 139220009 o Camshaft 1
10 | 139220010 EH DO8X 14 pin®8X14 2
11 | 139220011 | JNAVEETHIEEAEMG X 85 Hexagon screw M6X85 2
12 | 139220012 B AR Heat insulation plate 1
13 | 139220013 i ARl Mat of heat insulation 1
14 | 139220014 ALk (50C0) Cylinder head 1
15 | 139220015 AT Exit valve 1
16 | 139220016 TR Valve spring big 2
17 | 139220017 KN Valve spring small 2
18 139220018 Sk Cotter, valve 4
19 | 139220019 AR TR R4S Spring holding 1
20 139220020 HAT] In valve 1
21 139220021 HETEE In valve leader 1| e
22 | 139220022 HE 5% Out valve leader 1| e
A 139220000 | Sk B (TIRANRD) Cylinder head assembly 1
B 139000001 IS T AR SRR Camshaft seat assembly 1

5 0



SELEF= Cylinder head assembly 2

18 256 24

17 23

F H = 3 &R KX &M HE

NO. Code name Chinese Description Q'ty

23 | 139220023 ST E 0il seals 2

24 | 139220024 gl Washer 2 | |
25 | 139220025 A7) R R Retainer, valve spring 2

26 | 139220026 KL BZFEME X 32 Bolt stud M6X32 2

27 | 139220027 KL BZFEM6 X 65 Bolt stud M6X65 2

28 | 139220028 S 1TSS Valve leader o- ring 2 || e
29 | 139220029 AR BT S B Cylinder head washer 1

30 | 139220010 BRI RS In valve holding 1

31 | 139220030 KAt 2 Spark plug 1




Bh3d . SELSAK Crankshaft, Cylinder assembly

15

Z
000 OO
20 J. b
, 9
F H = X #& AR XX &M HE
NO. Code name Chinese Description Q'ty
1 | 139230001 AR Cylinder 1
2 | 139230002 AEL (O B Gasket, cylinder 1
3 | 139230003 BRI A Chain adjuster 1
4 139230004 i QI e S Y Chain adjuster washer 1
5 | 139220010 ENIRY P8X 14 Pin ®8X 14 2
6 | 139230005 L 35 R Adjuster spring 1| e
7 | 139230006 i R 4 LR [ A R B Nut of adjuster spring I ==
8 | 139230007 Ji] 5 B3 1o 2 ) Washer of nut N
9 | 139230008 | /NFVECEIEEFEMEX 1 8 Hexagon M6X 18 2
10 | 139230009 S Guider 1
11 139230010 T FE R Stopcock pin 1
12 | 139230011 52 Stopcock 1
13 | 139230012 R Clip 2
14 | 139000007 | 50CCiGZEmMK G, 140D 50CC Piston assembly 1
15 | 139000008 THIENA S Piston ring Sets 1
16 | 139230016 HhHEFH A Crankshaft comp. 1
17 | 139230017 IER 5% 2% Time chain 1
18 | 139230018 Tk AT Cam chain tensioner 1
19 | 139230019 N o AR e o i Cam chain tensioner bolt 1
20 | 139230020 0K @ 15.2X 1.5 O-ring®15.2X 1.5 1




EiBZERBK Left cover assembly

F t = P X &R xR X E W HE
NO. Code name Chinese Description Q'ty
1 ]139240001-1 | Zikss CEMAEQO Left cover 1
2 139240002 I h A 4H Kick start lever assy 1
3 139010004 7N FHL L T R AEME X 20 Hexagon bolt M6X20 1
4 | 139240003 | NAFVEETEEARME X 35 Hexagon bolt M6X35 8
5 139240004 241 Clip 1
6 | 139240005 AL ) il 2 Starting axis washer 1
7 | 139240006 SR Clip 1
8 139240007 foihdH A GEFED Washer of left cover 1
9 139220010 EH P8X 14 Pin, dowel®8X14 2
10 139240008 FoshiE Starter spring 1
11 | 139240009 e 4 Ldle gear 1
12 | 139240010 HBh A Starting gear 1
13 | 139240011 JBE i S Attrition spring 1
14 | 139240012 R A e Sector gear bushing 1
15 | 139240013 8 E Vent pipe 1
16 | 139240014 H I HRETSTS. 8 X 16 Self-tapping screw ST3.8X 16| 1
17 | 139240015 TR}ELJE D 35 Plastic washer ®35 1




IXZH%S Driving Wheel

F = B X &R R H=E
NO. Code name Chinese Description Q'ty
1 139250001 Ay 669 18 30 Strap 669 18 30 1
2 139250002 75 L2 REM1 2 Hexagon nut M12 1
3 139250003 PR D12X20 Washer @12 X 20 1
A 139000002 FE % B 50CC Driving wheel assembly 1
4 139250004 F S R Driver shoe 1
5 139250005 F B J s s Initiative strap fan plate 1
6 | 139250006 BRI e Initiative gear plate 1
7 139250007 FEZ:EATE D20X 38 Driver bushing®20X38 1
8 139250008 NESNIE WL NIk Glide drive plate 1
9 139250009 WHEET Roller 6
10 | 139250010 Ry R Slope plate 1
11 | 139250011 REHAR AT Side parts of slope plate | 3




MEh% S Driven Wheel assembly

F H = X F AR XX &M =
NO. Code name Chinese Description Q' ty
1 139020020 7N FH L A THERIML0 Hexagon nut M10 1
2 139260001 INFMEBEM27 X 1.0 Hexagon nut M27x1.0 1
3 | 139260002 A ARINE Clutch wrap 1
4 | 139260003 B B #E 2 Gear, countershaft assy 1
5 139260004 & Spring 1
6 | 139260005 s 55 JR Spring base 1
7 139260006 MBh J e 1 Driven strap turntable 1
A | 139000003 MBS S Driven wheel assembly 1

%10 Bl




BBl Start Motor

F H = F &R B X &M e

NO. Code name Chinese Description Q'ty

1 | 139270001 B AL Motor unit, starter 1

2 | 139270002 OFF Bl O-ring 1

3 1 139270003-1 | IhikZk (X%, £450)  |Wire, Start Motor (L: 45cm) | 1

4 | 139010004 7N FHTE A THNEAEMG6 X 20 Hexagon bolt M6X 20 2 | |
5 | 139270004 R LR ETM5 X 8 Cross bolt M5X8 1| e
6 139020012 EHPE 5 Spring washer ®5 1| e
7 | 139270005 B A Clutch 1

8 | 139270006 EDI2X9 Bushing® 12X 9 1

E i




fi4E 4 Magneto

2—1ilt 71—

8_0

6—

—7

—6

A
F H = &R B X &M HE
NO. Code name Chinese Description Q'ty
1 139280001 0 X Cooling fan 1
2 139280002 7N AR 22 TH B FEME X 18 Hexagon bolt M6X18 4
3 | 139020020 7N S THNEREMLO Hexagon nut M10 1
4 | 139280003 WL O\HAZHD Magnetism crock 1
5 | 139280004 | FEHALLE O\FKAZHD Magneto coil 1
6 | 139010004 7N FAVE 2L THEAEM6 X 20 Hexagon bolt M6X20 1
7 | 139280005 N SR BEAEMG X 12 Bolt M5x12 2
8 139020012 IR D5 Spring washer 2
A | 139280000 | REEEMLE L O\ZAZH) Magnetor assemble 1

¥o12 |




AHeh3hFEE R. Crank case cover assy

5

10

10—

10

12 0

9

FF H = 3 &R KX &M HE
NO. Code name Chinese Description Q'ty
1 139290001 4 i hiE 25 Cover L crankcase 1
2 | 139220010 EALAY D8X 14 Pin, Dowel ®8X 14 2
3 | 139290002 BIRLE AN Gauge, oil level 1
4 | 139290003 OB 18X 3 O-ring® 18X 3 1
5 | 139290004 JEIH ) 55 Fuel strainer cover 1
6 | 139290005 O JE 30X 3 0 - ring®30X3 1
7 139290006 VB Vi DPX) gL Fuel strainer spring 1
8 | 139290007 JEIH Fuel strainer 1
9 | 139290008 7N A1 25 TH B A M6 X 85 Hexagon bolt M6X85 4
10 | 139290009 | 7N vk [HBEFEM6 X 100 Hexagon bolt M6X 100 4
11 | 139290010 TME30X5X 14 0il seals 30X5X14 1
12 | 139290011 LA RSB A Right crankcase gasket 1

¥O13 |




H1LAZE 0il Pump

F H = F &R B X &M HE
NO. Code name Chinese Description Q'ty
1 139300001 MR ZR IR B % Pump drive wheel 1
2 139160004 7N AV 22 T REM6 Hexagon nut M6 1
3 | 139010004 7N FAVE 2L THEAEMG X 20 Hexagon bolt M6X20 2
4 | 139190014 7N fAYE 25 TH B AR M6 X 25 Hexagon bolt M6X25 1
5 | 139300002 EALAO8X 11 Pin, Dowel ®8X 11 1
6 | 139300003 OFE @10 O-ring®10 2
7 | 139300005 AR SLIEETMA X 10 Cross bolt M4X 10 3
8 | 139300006 WL ZE AR e AL 40 0il pump pin 1
9 | 139300007 ML 2R 5 0il pump cover 1
10 | 139300008 GIRTHERSES Body, oil pump 1
11 | 139300009 N1 Rotor, oil pump inner 1
12 | 139300010 HE R 0il pump axis 1
13 | 139300011 AN Rotor, oil pump outer 1
A | 139000004 IRERSSY 0il Pump assembly 1

¥4




HH13h%E R. Crank case

F H = &R B X &M HE
NO. Code name Chinese Description Q'ty
1 | 139310001 A7 ith A AR Right crank case 1
2 139310002 | KoMl M4 E D 10X 22 [Bushing of engine suspend ®| 1
3 | 139220010 ENA D8 X 14 Pin, Dowel ®8X 14 2
4 | 139310003 7N FAVE 25 TH B AR M6 X 45 Hexagon bolt M6X45 1
5 139310004 KL BEAFEMT X 168 Bolt, Stud M7X168 2
6 139310005 e A Washer of right crank case 1
7 | 139310006 RAEHHE © 14 X 25 Bush® 14 X 25 1




EHEMNZE Gear chamber and cover

lijoﬁ

19

F H = F &R B X &M e
NO. Code name Chinese Description Q'ty
1 139150004 7N fAYE 25 TH B AEMS X 35 Hexagon bolt M8X35 5
2 | 139320001 7N FA Y 2L THEAEMS X 40 Hexagon bolt M8X40 2
3 139320002 TN FH L R AEMS X 12 Hexagon bolt M8X12 2
4 | 139320003 Ay Paper washer 9
5 | 139320004 WHE i Gear room cover 1
6 | 139320005 ERLAY 10X 20 Pin, dowel ®10X20 2
7 139320006 W= i 4Lk Gear room cover paper washer| 1
8 | 139320007 T 2Bl axis 1
9 | 139320008 AU Gear 1
10 | 139320009 RN layshaft assy 1
11 | 139320010 B Fh A 12X 20 Layshaft washer12X20 1
12 | 139320011 B AR Clip spring 1
13 | 139320012 i i & 0il seals 1
14 | 139320013 7K 6004 Gearing 6004 1
15 | 139320014 A& 6201 Gearing 6201 2
16 | 139320015 INFVE L THINERE (B ) Hexagon nut 1
17 | 139320016 B P e AL A Brake shoe pin 1
18 | 139320017 0 ©8X 1.5 O-ring®8X1.5 1
19 | 139320018 i NG Input axis 1
20 | 139320019 h7K 6203 Gearing 6203 1

¥ 16 Bl




ZBh3HFE L. Crank case

1

F H = &R KX &M HE
NO. Code name Chinese Description Q'ty
1 139330001 X HEFEMT X 176 Bolt, Stud M7X176 2
2 | 139330002 o i AR A Left crank case 1
3 | 139330004 * FEAEM12 X 15 BoltM12 X 15 1

4 | 139330005 | LB ©12X18.5 | Washer of bolt®12X18.5 1
5 | 139330006 MHEF19. 8X 30X 5 0il seals 19.8X30X5 1
6 | 139330007 THE17X30X6 0il sealsl7X30X6 1
7 139310006 I E D 14X 25 Gearing of center stand® 1
8 | 139320014 A& 6201 Gearing 6201 1
9 | 139320019 76203 GearingG6203 1
10 | 139330008 HERBEZMMEd8X20 | Buffer of absorber ®8X20 1
11 139310002 | KWL EATE D 10X 22 Bushing of engine hanger 1
12 | 139330009 KA FEEEM8 X 51 Center stand spring pin 1

HO17




#HS

tax

= Inlet pipe

F H = F &R KX &M HE
NO. Code name Chinese Description Q'ty
1 | 139140003 £ D40 Clip®40 1
2 139170002 WA Air tube 1
3 | 139170003 HAEOE Ring 1
4 | 139170005 [ L BEFEMA X 25 Bolt M4X25 1
5 | 139170006 R D4X 10 Washer ®4 X 10 1
6 | 139170002 A B Inlet pipe assembly 1
7 S B PR Rear Brake Arm 1
8 S5 A B % A Rear Brake Axle 1

o188 W




Z 28 (Frame)

§
F = B X &R R =
NO | Code name Chinese Description Q'ty
1 | QX-AG50-106 izp: L Frame Assy 1
2 | QX-AG50-037 THIHR 7 21 Bracket, front cover 1
3 | QX-AG50-034 S Engine suspension 1
4 | QX-AG50-054 JafRae Rear carrier 1
5 | QX-AG50-046 T 2R Front turnlight bracket 2
6 | QX-AG50-036 FLE Side stand 1
7 BRI 90x D 12x14xM10x1. 25 | Bolt, side stand22x ®12x14xM10x1. 25 1
8 | QX-AG50-090 PR Spring;side stand 1
9 02050088 I P Left foot pedal 1
10 02050089 paiiallies Right foot pedal 1
11 | QX-AG50-035 PYEE Main stand 1
12 | QX-AG50-091 PACE LIS Spring;main stand 1
13 02012151 JG R 2R Bracket, rear licence plate 1
14 | QX-AG50-045 A Seater lock 1

#1191




L RGFRZE STEERING ASSY & SUSPENSION

—

1

18
LN 7 e
OO0 O e § g
0000/ | @9/
19 3. |
12
16 15 14
RO \U* =
o - @
= H = D xR X E W HE
NO. Code name Chinese Description Q'ty
1 | QX-AG50-039 J7 4 Handle bar 1
2 |QX-AG50-063-L e Left handle grip 1
3 |QX-AG50-063-R HIEE GHID Throttle grip 1
4 | QX-AG50-110 BB Balancer 2
5 | QX-AG50-060 R Left rear brake lever 1
6 | QX-AG50-064 V7] RE Throttle seater 1
7 | QX-AG50-040 TEHR Lower connecting plate 1
8 7N A1 25 TH B AEM10X45 Hexagon flange bolt M10X45 1
9 J7 R KA B D21 Steering locking sleeve ®21 1
10 N AR AT H BB RIML0X 1. 25 | Hexagon flange lock nut M10X1.25 1
11 | QX-AG50-101 s Bowl sets 1
12 |QX-AG50-055-L A=y (o) Front absorber,Left 1
13 |QX-AG50-055-R AR A Ch) Front absorber,Right 1
14 | QX-AG50-056 Je V8E (L : 295MM) Rear absorber(L:295MM) 1
15 12990051 R 2 ke Bracket,disc brake 1
16 | 12990050 Rk Bracket,speedometer cable 1
17 | QX-AG50-072 TRES Throttle cable 1
18 08020324 Ja PRIk (1L: 1730, ST:55) | Rear brake cable(L:1730,ST:55mm) 1
19 08020325 HEZ (L:970) Speedometer cable(L:970) 1
20 08020327 | FEFZL (1L:1700, ST:28mm) | Seat lock cable (L:1700,ST:28mm) | 1

E i




SHE A ZE S 01L&GAS SUPPLY SYSTEM

F H = &R KX &M HE
NO Code name Chinese Description Q'ty
1 | QX-AG50-051 HHEGE] Fuel Tank 1
2 05050001 HFE = Fuel tank cover 1
3 10060001 S I Fuel Cock 1
4 | QX-AG50-050 AL A Fuel Sensor 1
5 01030002 1k 25 (PD18J) Carbureter(PD18J) 1
6 06030002 KIMA4.5/8.5 Fuel Pipe 4.5/8.5 1
7 12010007 M 8.5 Clamp Fuel Pipe 8.5 8
8 06030001 B E AT Vacuum Pipe 4*7 1
9 12010010 Wz 56 Iron Clamp 2
10 06990001 7 SUR - E Secondary Fuel Filter 1
11 01990001 TIRANK B E Secondary Air Feed Device 1
12 | 01040001 IS Air Filter 1
13 190045 IS AR Air filter element 1
14 | QX-AG50-088 Mt Muffler 1
15 | 01990024 HEA B Muffler pad 1

21 Bl




Bif5%Front & Rear Wheel Assy

¢

8

//

3

'S

o

Fr %t = X &R E - e
NO | Code name Chinese Description Q'ty
1 | QX-AG50-066 A8 (2. 15X10) Front wheel assy(2.15x10) 1
2 | QX-AG50-067 Jafe#t (2.15X10) Front wheel assy(2.15x10) 1
3 | 06010003 | %ff (A IME) 3.50-10 | Tire (With valve)3.50-10 2
4 190225 LA ME Tire valve (bent) 2
5 10040105 T Speed counter 1
6 AR HIM10X195 Front wheel axle M10X195 1
7 HiEC 4 @ 12% D 20%20mm HIHCHhE © 12% D 20%20mm 1
8 H B HEM10 Lock nut M10 1

22 hl




HIAER] Front Disc Brake ASSY

F H = F &R KX &M HE
NO | Code name Chinese Description Q'ty
1 | QX-AG50-057 IR M) S5 Front Disc Brake ASSY 1
2 190211 UK M Upper Brake Pump 1
3 190212 EEEINERE Front Brake Hose 1
4 190213 AR R GRCE) Front Caliper Bracket 1
X
5 | QX-AG50-043 BRIAE %ﬁ;g; 3-¢10.5 Front Brake Disc 1
6 190214 TERFW Brake lever 1
7 190161 TR A Brake pad 1
8 190215 ERITF K Brake switch 1

¥ 23 Tl




S %% ELECTRICAL SYSTEM

FF H = X &R 53 HA R HE
NO [ Code name Chinese Description Q'ty
1 | QX-AG50-049 B4 Lock Sets 1
2 01020011 [N AR Flasher 1
3 01020022 5 R Ignition Coil 1
4 01020021 gh L Relay 1
5 10070001 AN Horn 1
6 01020016 Rk CDI 1
7 | QX-AG50-075 S Rectifier 1
8 10990031 USB7t Hi 8% USB charger 1
9 10990032 USB#i Hh & USB charging port 1
10 |QX-AG50-062-L FFoe ks Switch left connection line 1
11 |QX-AG50-062-R TF AT AL 2% Switch right connection line 1
12 | QX-AG50-061 FHL 20 28 Harness 1
13 10090001 L (12V7A MG7A-BS-C 151%87%93%97) | Battery(12V7A MG7A-BS-C 151*87%93*97) 1
14 | 10010005 L EFSPIPS Turnlight switch 1
15 | 10010007 AR FF Dimmer Switch 1
16 | 10010002 UIISIPS Horn switch 1
17 | 10010003 JaBh TR Start switch 1
18 | 10010004 S8 KR Engine stop switch 1
19 | QX-AG50-047 INE3 Speedometer 1
20 | QX-AG50-029 KRAT KRR Headlight 1
21 | 09030102 FEXT B, Tailight ASSY 1
22 |QX-AG50-032-L B ZE 85 AT Front Turnlight,Left 1
23 |QX-AG50-032-R BiA S AT Front Turnlight,Right 1
24 | 09030103 AT License plate light 1

Z =11 Body Covering 1

24 T




5 = B X &R ® L HE MR H=
NO Code name Chinese Description Q'ty
1 | 03010748 |AT#EF4URAR WETEA—FF) Front wheel fender 1

2 | QX-AG50-009 ) Front shield assy 1

3 | QX-AG50-001 HiT T AR Front shield cover 1

4 | QX-AG50-003 SkE Front speedometer cover 1

5 | QX-AG50-002 Sk ER B A Glass,front speedometer cover 1

6 | QX-AG50-006 M5 Cup cover 1

7 | QX-AG50-007 TEr ok Left protective strip 1

8 | QX-AG50-008 FH 4% Right protective strip 1

9 | QX-AG50-005 T AR Left decorative panel 1
10 | QX-AG50-004 A iR Right decorative panel 1
11 | QX-AG50-043 HiEH GEE) Front reflector(yellow) 2
12 | 09050003 [ 21 €8 )2 6 M5 Round red reflector M5 2
13 09050001 77 6 A Mb Square reflector M5 1
14 | 17020329 J& RAA Rear trunk 1

Z %12 Body Covering 2

25 T




5 = B X &R R X FA M BE
NO Code name Chinese Description Q'ty
1 | QX-AG50-011 IXRFH speedometer cover 1
2 | QX-AG50-012 TEE Tool box 1
3 | QX-AG50-026 T HM &R Connection on toolbox 1
4 03031101 THEFENE Inner cover, tool box 1
5 | 03031105 S AT VIN cover 1
6 03031102 JiialaY Pedal board 1
7 03031103 M Battery cover 1
8 03031111 Z W FE H Front cover;Luggage box 1
9 | 03031110 YAE Luggage box 1
10 | 03031113 JEEEN/)T Rear fender 1
11 | QX-AG50-021 AT Vet Front inner fender 1
12 03031172 Ja kAR A Rear wheel fender 1
13 09060021 JG R Rear mirrow 1
14 | 05010097 JER (A —FE) Seater 1

BB Rubber parts

26 W




(e

XX

F #t = P X &M xR X HE W =
NO Code name Chinese Description Q'ty
1 | QX-AG50-111 WA e Rubber pad, luggage box 1
2 06020218 B IRE Upper steel bowl rubber sleeve 1

3 03031096 TS AR o 3 55 Foot pedal rear cover 2

4 03031095 TS AR BT 3 & Foot pedal front cover 2

5 | QX-AG50-093 2855 17 Rubber, suspension 1
6 03031098 RS R Y Carburetor adjustment small cover| |

7 03031097 T T /NE Glove box square small cover 1

8 06020006 Sy i main stand rubber 1

BEZETE Tools Kit

2T Tl




3 | 5 6 )
a4 L r 2
(1] [—
,-"Ilr/
{?#f—f.;-
= e,

F H = D IR =
NO. Code name Chinese Description Q'ty
A [ViEEE =R Tools 1
1 16010005 12-14FF 4R F Open Spanner (12-14) 1
2 16010004 8-10JF LK F Open Spanner (8-10) 1
3 16010006 Xk MR 22 ] Dual-Purpose Screwdriver 1
4 | 16010007 KALZEES=16 Spark Plug Box Spanner ($=16) 1
5 16010002 6mmpN 7S IR F Socket Head Screw Wrench (6mm) 1
6 16010001 5mmN 7S IR F Socket Head Screw Wrench (5mm) 1
7 16010116 Amm A 7S A IRT Socket Head Screw Wrench (4mm) 1

........

........

____________________________________________________________________________________________________________________________________________________

¥ 28 Tl



